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- Uric acid is produced by purine degradation.
- Inadequate excretion is the main issue for most pt's, not that they are Disclaimer:
eatng ofal etc ¢ Read the disclaimer at medimaps.co.uk/disclaimer
- Rare in <20y (associated with glycogen disorders or congenital conditions). GOUt
- Common > 30y male and postmenopausal women. References:
- 1 in 40 adults affected. 1. cks.nice.org.uk
2. BMJ Masterclass 2015
3. Dr Anupama Nandagudi rheumatology consultant, PULSE conference Oct 2024

Pseudogout =

Consultant lecture 2017 =

- used colchicine for a few pt's.

- for all intents and purposes is fine to manage with same treatment as OA.

. .- - Monoatrticular 85-90% i.e. Polyarticular in up to 15%.
- Painful joint. +———>» 0 o )
— | -Pan i o e st
- Warmth.
Note:
- No evidence to treat assymptomatic hyperuricaemia.

- BP.
- BMI.
Y - Uric acid.
Investigations » - UEs.
- HbA1c. - Do not do when acute attack.
- Lipids. - Especially if wrist or knee.
- Xray. —— > - Put 'clinical suspicion of gout' on request form.
- Look for chondrocalcinosis (calcification of the cartilage within joints)
and subcondral cysts without erosions.

- thiazide / loop diuretics
- aspirin
Y - nicotinic acid
Management »| - ciclosporin
- tacrolimus
- ethambutol
- Rest. - Alcohol. - cytotoxics
- Elevate the limb. - Red meat.
- Keep uncovered. - Seafood.
- Ice pack. - Fructose drinks. _ . . . N
- Asess risk factors. - Dehydration. -HTN - Losing weight, if you need to, is the most effective dietary treatment
- Medications. - obesity because it can greatly reduce your urate levels.
7 / - Comorbidities. - hyperlipidaemia - You should lose weight gradually. Extreme weight loss or starvation
- Conservative. > - DM 3 diets can raise urate levels by speeding up the breakdown of cells
Acute flare up ——>» AND - renal impairment in the body.
- Medication. - vascular disease - High protein/ low carbohydrate diets are not recommended as they
- psoriasis tend to include a lot of meat and so are high in purines, which break
- enzyme deficit down to produce urate.
- 750mg STAT, then 250mg TDS, OR 500mg BD - >65yrs.
- Naproxen 5| - Continue for 48 hrs after attack finished. rzg)ioggse: USEe.
OR - Can (?Ohtlnue for 1-2/52. - Gl ulcer ’ - Anticoagu|ant_
- - Consider PPI cover. > oo _ _ _ - Aspirin.
- Colchicine 500mcg 2-4x per day - CV disease, HTN, DM, renal disease, liver disease. P i
\ - Medications. > gtseFrgls S
- Excess alcohol. L
Acute attack - Heavy smoking. - Venlafaxine.
- Give emergency supply so pt can start * Dose reduced in patients with eGFR 10-50. - Duloxetine.
immediately if future episodes.  Contraindicated severe renal impairment (GFR < 10).
Flare prophylaxis
) ) * 500 mcg OD or BD - eGFR >60
if not suitable use « 500 mcg OR - eGFR of 30-60
* 500 mcg every 2-3 days with eGFR 10-30
* Avoid if eGFR < 10
If single joint (or two):
7 - Joint aspiration and corticosteroid injection. »| Triamcinolone 40mg for large joint, 10-20mg for smaller joint.
Steroid »| If multiple joints:
- Prednisolone 30-40mg for 7-14/7, tapering to nothing.
OR
- IM depomedrone 120mg.
if not suitable use
i - Usually life long.
- Paracetamol - But can consider stopping if uric acid levels normal for many years and no acute attacks.
: ' - Start at least 2-4/52 after an acute attack, but if so many flare ups that this remission
- Codeine. . .
does not occur then start at low dose inbetween attack and use prophylaxis.
- [One consultant = were taught never start allopurinol in acute attack, but no reason not
to start in real life.]
if not suitable - If ever gets an acute attack in the future, continue the allopurinol. Worst thing to do,
would be to stop it.
¢ - It can take several months for gout to settle down even if prescribed allopurinol.
- Gouty tophi may take 2 yrs to disappear.
Refe_r rheu_matqlogy for - Urate crystals within joints need to dissolve and be excreted, before the joint pain
possible biologics improves.
- High risk of severe skin reactions in Korean, Han Chinese and Thai descent due to
HLA-B*5801 gene.
A Starting regime of allopurinol according to glomerular filtration rate
3 - 50mg OD (half tablet)
- 1 50-100mg every 2-3/52 until 300mg OD
- >2 attacks in 1yr. eGFR<60 Estimated GFR ml/min/1.73 m? Allopurinol starting dose
\ 4 - Tophi. Or yes
- Xray features of gouty arthritis. hepatic impairment <5 50 mg/week
Prophylaxis treatment consider starting if ——{ - Renal impairment. » Allopurinol » OR 5-15 50 mg twice weekly
- Uric acid stones. elderly
- Long term diu.retic. . . OR no - 100mg OD for 1/12 16—=30 50 mg every 2 days
- Assymptomatic but uric acid >0.72. frequent attacks THEN
31-45 50 mg/day
if fails or renal failure prevents - 1 100mg every 1/12.
allopurinol dose increase 46—-60 50 mg and 100 mg on alternate days
61-90 100 mg/day
- 80mg OD fif fails to reach <300 target, t after 4/52 to 120mg OD 91-130 150 mg/day
Feboxostat » 1 OCFR30 >130 200 mg/day

- Use prophylaxis as more potent than allopurinol.
- Latest studies say can use if IHD or HF with caution.

- colchicine 500mg OD-BD for 3/12 (up to 6/12)
OR
- nhaproxen for at least 4/52

CoProseThe OIS 0 > - maimum i
P P - consider Gl s/e and PPI cover
OR
- Weak uricosuric effect (pushing uric acid out via urine): - low dose prednisolone for 4-12/52
- Losartan if treating HTN. [« Other considerations
- Vitamin C 500-1500mg/day.
after 3/12 repeat
- UEs. >| - Only 1/3 pt reach target urate <360 !
- Uric acid. - Even rheumatologists only get 45% to target.
F< 300 > 300 ﬂ
-Cantryto | dose - Titrate allopurinol until uric acid <300
- Maintanance dose is 100-900mg - Can give up to 900mg daily
- Target is to keep uric acid <300 - Doses >300mg must be divided

monitor every 3/12 for the first yr
then once a yr

v

- UEs.
- Uric acid.

refer to urologist if any
- <25yr

- pregnancy

- maximum prophylactic dose
- uric acid stones

- urate nephropathy

- troublesome tophi




